Parts Manual for

SNAPPER

MID MOUNT LARGE FRAME Z-RIDER
ZERO TURNING HYDRO DRIVE NZMX
SERIES 4

MODEL

NZMX30614KH
NZMX32734BV

SNAPPER McDonough, GA, 30253 U.S.A.

COPYRIGHT © 2006 Manual No. 7006940
SNAPPER PRODUCTS, INC.

ALL RIGHTS RESERVED. Revision IR, 9/28/2006 TP 400-5234-IR-NZ-N







Table Of Contents

PAGE

10
14
16
18
20
22
26
28
30
32
34
36
38
40
44
46
48
52
54
56
58
60
62
64
66
68
70

GROUP

CASTER WHEEL ASSEMBLY

DRIVE TIRE & WHEEL ASSEMBLY

FRONT CHASSIS ASSEMBLY (Frame)
FRONT CHASSIS ASSEMBLY (Deck Lift)
REAR CHASSIS, PUMPS & PULLEYS
TRACTION DRIVE ASSEMBLY

HOSE & CONNECTOR ASSEMBLY

WHEEL MOTOR ASSEMBLY

TWIN STICK CONTROL ASSEMBLY
PARKING BRAKE ASSEMBLY

HYDRO RESERVOIR ASSEMBLY

FUEL TANK ASSEMBLY

ENGINE GROUP

SEAT ASSEMBLY

BUMPER ASSEMBLY

ROLL BAR PROTECTIVE STRUCTURE

61" CUTTING DECK ASSEMBLY (Sub Assy)
61" CUTTING DECK ASSEMBLY (Final Assy)
IDLER ASSEMBLY (61" Deck)

73" CUTTING DECK ASSEMBLY (Sub Assy)
73" CUTTING DECK ASSEMBLY (Final Assy)
IDLER ASSEMBLY (73" Deck)

DECK SPINDLE ASSEMBLIES

DECALS

CONTROL PANEL ASSEMBLY
ELECTRICAL COMPONENTS

WIRING HARNESS (Briggs Engines)
WIRING HARNESS (Kohler Engines)
WIRING SCHEMATIC (Briggs Engines)
WIRING SCHEMATIC (Kohler Engines)

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

Manual No. 7006940
TP 400-5234-IR-NZ-N



CASTER WHEEL ASSEMBLY

-

.
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-
-

ASSEMBLY

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 4 SERIES 4



CASTER WHEEL ASSEMBLY

Item Part No Qty Description Note

1 7092094 2 SCREW, 1/2-13 x 9-1/2” Hex Head Cap, GR 5

2 7075398 2 WELDMENT, Caster Yoke, 7-1/4” Wide

3 7091325 2 NUT, 1/2-13 Hex Nyloc

4 7075461 2 ASSEMBLY, Wheel & Tire

4 7072795 2 ASSY, Wheel & Tire, 13 x 6.50-6 (Incl. items 5A & 8A)

5 7075463 1 TIRE, 13 x 6-6.5 4 Ply

5A 7078277 1 TIRE, 13 x 6-6.50-6 4 Ply Smooth TL (not shown)

6 7028722 2 BALL BEARING, Heim .750 Heim Unibal # RF 12-22-14AP

7 7012700 1 FITTING, 1/4-28 Lube Tapered Head w/Ball Check

8 7075460 1 WELDMENT, Front Wheel Rim

8A 7078285 1 ASSEMBLY, Painted Rim (not shown) Assembly includes Grease

Fitting & 2 Ball Bearings.
9 7012234 1 AIR VALVE STEM & Cap Goodyear # TR-412 or
equivalent

10 7075883 2 SPACER

11 7075462 2 SPACER, Bearing, 7.29” Long

Footnotes:
MID MOUNT LARGE FRAME Z-RIDER Manual No. 7006940
SERIES 4 5 TP 400-5234-IR-NZ-N



DRIVE TIRE & WHEEL ASSEMBLY

7*

-
—"
-

-
-
-
-

U )

ASSEMBLY

*NOTE: part of Wheel Motor

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 6 SERIES 4



DRIVE TIRE & WHEEL ASSEMBLY

Iltem Part No

7100524
7072888
7100297
7012234

A WON =

7092073
7071819
7092083
7091809

o N o o

Footnotes:

Qty

B T \S)

-
o

DN NN

Description

TIRE ASSEMBLY, 26” x 12-2 Multi-Trac
TIRE, 26 x 12.00-12 4 Ply Titan Multi-Trac
RIM, 12 x 8.50 5/4.5 RAW

AIR VALVE STEM & Cap

LUG BOLT, 1/2-20 UNF x 7/8”
DRUM, Brake (Ausco)
CASTLE NUT, 1-14 UNF, GR B
COTTER PIN, 1/8 x 1-1/4”
KEY, Woodruff

Note

Goodyear # TR-412 or
equivalent

included as part of wheel motor
included as part of wheel motor
included as part of wheel motor

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

Manual No. 7006940
TP 400-5234-IR-NZ-N



FRONT CHASSIS ASSEMBLY (Frame)

ASSEMBLY

*
NOTE: A 5/16" carriage bolt, split lock
washer and nut are included

with item 21.

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 8 SERIES 4



FRONT CHASSIS ASSEMBLY (Frame)

Iltem Part No

1 7400018
2

3 7074723
4 7058554
5 7029137
6 7092083
7 7090841
8 7074537
9 7400114
10 7090517
11 7090118
12 7091304
13 7041818
14 7100275
15 7300145
16 7100277
17 7300209
18 7090361
19 7090768
20 7091325
21 7100527
Footnotes:

Qty

1
2

N

NpRoR2==2=2pAPOPNOMNM=NMNODON

Description

WELDMENT, Front Frame
GROUP, Front Wheel

GREASE SEAL
BEARING, Tapered Roller

SPACER, Jackstaff

CASTLE NUT, 1-1/UNF, GR B

ROLL PIN, 3/16 x 1-1/2”

CAP, Dust

WELDMENT, Foot Pedestal

WASHER, 3/8” Flat SAE

WASHER, 3/8” Split Lock

SCREW, 3/8-16 x 1” Hex Head Cap, GR 5
PAD, Floor Board Support

FLOOR MAT, Top

FOOTPAN

FOOTPAN, Mat

FOOT STAND, LFNZM

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
BOLT, 1/2-13 x 1-1/2” Square Neck Carriage, GR 5
NUT, 1/2-13 Hex Nyloc

HEADLIGHT, w/Connectors

Note

ref: Caster Wheel Assembly
Page

7074706 (tapered roller brg.) &
7074707 (inner race)

Also shown on Electronic
Components page.

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

Manual No. 7006940
TP 400-5234-IR-NZ-N



FRONT CHASSIS ASSEMBLY (Deck Lift)

*

Ref: Front Frame Weldment

Manual No. 7006940
TP 400-5234-IR-NZ-N

10

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4



FRONT CHASSIS ASSEMBLY (Deck Lift)

Iltem Part No

1 7015761
2 7400161
3 7090591
4 7090122
5 7400087
6 7200075
7 7091640
8 7200080
9 7090951
10 7091299
11 7100652
12 7100804
13 7075086
14 7090543
15 7091587
16 7101001
17 7035667
18 7090361
19 7400050
20 7091325
21 7091803
22 7073326
23 7044860
24 7091894
25 7075782
26 7091316
27 7090509
28 7400051
29 7400049
30 7092063
31 7091315
32 1715834
33 7400147
34 7100274
35 7090559
36 7073012
37 7029355
Footnotes:

Qty

Ol = = =2 U] = = =2 N = 00 W == =

-
o

B e T e e T T T N SR S S o o IR N SN 6 ) I A& B & B SR S S N

Description

SHOULDER BOLT, 5/16-18

WELDMENT, Transport Lever

SCREW, 3/8-16 x 4-1/2 Hex Head Cap, GR 5
WASHER, 3/8” Flat SAE

WELDMENT, Detent

SPACER LIFT

BOLT, 3/8-16 x 1” Square Neck Carriage, GR 5
DETENT SPACER, Upper

NUT, 5/16-18 Large Flange Hex Center Lock
NUT, 3/8-16 Hex Nyloc

DECAL, Detent Channe

CLIP, Roll Pin, 1/2”

STRAP, Tether

SCREW, 1/2-13 x 2” Hex Head Cap, GR 5
WASHER, .531 I.D. Flat

EYEBOLT, 1/2-13 Open

SPRING, Extension, Lift Assist

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
WELDMENT, Bell Crank

NUT, 1/2-13 Hex Nyloc

KEY, 3/16” Square x 1-1/2”

BUSHING, Teflon

EYEBOLT, 3/8-16 x 3"

NUT, 1/2-13 Hex Center Lock, GR 5
SWIVEL, Rear Lift (1/2-13 thread)

NUT, 1/2-13 Hex GR B

WASHER, 3/8” Internal Tooth Lock
WELDMENT, Front Lift LH

WELDMENT, Rear Lift

WASHER, 5/16” Belleville

WASHER, 5/16” Split Lock

PEDAL, Rubber

WELDMENT, Foot Assist

ROD, Transfer (1/2-20 thread)

NUT, 1/2-20 Hex Jam, GR 5 or B

ROD END, 1/2-20 Female

BOLT, 1/2-13 x 3-3/4” Hex Head Cap

Note

or 7074700

spring anchor

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

11

Manual No. 7006940
TP 400-5234-IR-NZ-N



FRONT CHASSIS ASSEMBLY (Deck Lift)

*

Ref: Front Frame Weldment

Manual No. 7006940
TP 400-5234-IR-NZ-N

12

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4



FRONT CHASSIS ASSEMBLY (Deck Lift)

Iltem Part No

38 7400017
39 7200059
40 7300281
41 7200083
42 7400117
43 7200077
44 7900033
45 7091544
46 7090848
Footnotes:

Qty

[ QR G U G G T Y

Description

WELDMENT, Front Deck Lift

SPACER

LINK PLATE

SPACER, Bearing

WELDMENT, Height Adjuster

SPACER, Bearing

BOLT, 1/2-13 x 4-1/2” Hex Head, GR 5

NUT, 1/2-13 Hex Flange Lock GR 5

SET SCREW, 5/16-18 x 1/2” Square Head Cup Point

Note

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

13

Manual No. 7006940
TP 400-5234-IR-NZ-N



REAR CHASSIS, PUMPS & PULLEYS

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 14 SERIES 4



REAR CHASSIS, PUMPS & PULLEYS

Iltem Part No

1 7400015
2 7100439
3 7100438
4 7074738
5 7074968
6 7091299
7 7090122
8 7027199
9 7013847
10 7027181
11 7041330
12 7071831
13 7090548
14 7091627
15 7027223
16 7091835
17 7090361
18 7090071
19 7090052
20 7075919
21 5023096
22 1719168
Footnotes:

Qty

N = =

[NCTRN \CT \O R N - N S \C I O I \C T A | S I SN SN \ O B - S SN V]

Description

WELDMENT, Rear Chassis

PUMP, Hydro-Gear BDP-12A W/ RTN
PUMP, Hydro-Gear BDP-12A W/ RTN
* KIT, Fan Hub

FAN, 7” Nylon, Counter-Clockwise

NUT, 3/8-16 Hex Nyloc

WASHER, 3/8” Flat SAE

KEY, M5 x M20

BOLT RETAINER, 3/8”

BOLT, 3/8-16 x 1-1/4” Short Neck Carriage GR 5
PULLEY, 4.25 O.D. x 1.375 OA x “H” Tapered Bore
PULLEY, “D” Bushing x 15mm Bore

SCREW, 1/4-20 x 1” Hex Head Cap GR 5
WASHER, 1/4 x 1 x 1/8” Flat

WASHER, 1/4” Split Lock

SCREW, M6 1.0 x 12mm Hex Head Cap
SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
SCREW, 1/4-20 x 1/2” Hex Head Cap, GR 5
WASHER, 1/4” Split Lock

BRACKET, Filter

FILTER HEAD

FILTER

* Note: Includes Fan Mount Hub, Belleville Washer and Hex Nyloc Nut.

Note

left-hand pump

right-hand pump

(Hydro Gear p/n 70632) for BDP-
10A Pump w/Thru Shaft

double pump

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

15

Manual No. 7006940
TP 400-5234-IR-NZ-N



TRACTION DRIVE ASSEMBLY

Ref: Rear Chassis
Weldment

7006940 MID MOUNT LARGE FRAME Z-RIDER

Manual No.

SERIES 4

16

TP 400-5234-1R-NZ-N



TRACTION DRIVE ASSEMBLY

Iltem Part No

1 7090130
2 7090118
3 7090122
4 7091299
5 7041262
6 7200078
7 7300356
8 7091557
9 7091302
10 7074777
11 7044860
12 7073992
13 7027221
14 7090517
15 1723806
16 1723805
17 7400086
18 7091587
19 7091619
20 7100724
21 7100522
22 7017853
Footnotes:

Qty

a4 A g A N 2 A A A DN =2 2NN O

Description

NUT, 3/8-16 Hex, GR 5 or B

WASHER, 3/8” Split Lock

WASHER, 3/8” Flat SAE

NUT, 3/8-16 Hex Nyloc

PULLEY, 4” O.D. x .391 I.D. x 1.25 Backside Idler
SPACER, Pulley

MOUNT, Idler Spring

SCREW, 3/8-16 x 2-3/4” Hex Head Cap, GR 5
NUT, 3/8-16 Hex, GR 5 or B
SPACER, Lift Adjust (1.08” Long)

EYEBOLT, 3/8-16 x 3”

SPRING, Extension

BOLT, 3/8-16 x 3-1/2” Hex Head, GR 5
WASHER, 3/8” Flat SAE

BOSS, Idler Arm Pivot

SLEEVE BUSHING, 3/4” |.D.

WELDMENT, Drive Idler

WASHER, .531 I.D. Flat

NUT, 3/8-16 Hex Flange Lock

SET, Matched Traction Drive Belt

BELT, HA Sect., 54.48" effective length
TRAY, Battery (Polypropylene)

Note

(Kit contains two belts (p/n
7100522)

4L Traction Drive

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

17

Manual No. 7006940
TP 400-5234-IR-NZ-N



HOSE & CONNECTOR ASSEMBLY

Ref: LH Wheel Motor

Ref: LH Pump Ass’y

Prhs
-

-
-

NOTE: No kinking of hoses
is acceptable.

L Ref: Hydro Reservoir

Assemblies

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 18 SERIES 4



HOSE & CONNECTOR ASSEMBLY

Iltem Part No

7075055
7075056
7075057
7075058
7075051
7075052
7075053
7075054
7075470

© 00 NO O~ WN =

Footnotes:

Qty

[NCTRN \C RN \C I \C T \G B S \G B e ) I o

Description

CONNECTOR, 45-Degree Hydraulic (Parker # V50LO-S)
CONNECTOR, 90-Degree Hydraulic (Parker # 8-6 C50LO-S)
CONNECTOR, Straight Hydraulic (Parker # 8-6 F50OLO-S)
CONNECTOR, Straight Hydraulic (Parker # 8-10 F50LO-S)
HOSE, 17-1/2” Hydraulic (Parker # F436BKJCJ5080808-17.5)
HOSE, 18-1/2” (Parker R836BKJCJ9090808-18.5)

HOSE, 12-1/4” (Parker # R836BKJ9NR080008-12.5)

HOSE, 6-1/2” (Parker # R836BKJ9NR080008-6.5)

HOSE, 15-1/2” Hydraulic (Parker # F436JCJ9080808-15.50)

Note

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

19

Manual No. 7006940
TP 400-5234-IR-NZ-N



WHEEL MOTOR ASSEMBLY

*NOTE: part of wheel motor

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 20 SERIES 4



WHEEL MOTOR ASSEMBLY

Iltem Part No

7400074
7090768
7075443
7091325
7029355
7092087
7100299
7100300
7091322
7091316
7091809
7071819

N 2o ©WoNOoOOM®N =

—_
w

7092083

Footnotes:

Qty

MNDOO—= = AADN AN =

Description Note

WELDMENT, Rear Support

BOLT, 1/2-13 x 1-1/2” Square Neck Carriage, GR 5
BRACKET, Wheel Motor Support

NUT, 1/2-13 Hex Nyloc

BOLT, 1/2-13 x 3-3/4” Hex Head Cap

BOLT, 1/2-13 x 6” Hex Head Cap GR 5

WHEEL MOTOR, LH HGM 18E-3052

WHEEL MOTOR, RH HGM 18E-3056

WASHER, 1/2” Split Lock

NUT, 1/2-13 Hex GR B

COTTER PIN, 1/8 x 1-1/4” included as part of wheel motor
DRUM, Brake (Ausco) shown also in DRIVE TIRE &
WHEEL ASSEMBLY

CASTLE NUT, 1-14 UNF, GR B

included as part of wheel motor

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

21

Manual No. 7006940
TP 400-5234-IR-NZ-N



TWIN STICK CONTROL ASSEMBLY

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 22 SERIES 4



TWIN STICK CONTROL ASSEMBLY

Iltem Part No

1 7300077
2 7300076
3 7074964
4 7090361
5 7100556
6 7100051
7 7300075
8 7300074
9 7072934
10 7091628
11 7400053
12 7091540
13 7090188
14 7027139
15 7091297
16 7100294
17 7091298
18 7091603
19 7091294
20 7073061
21 7090548
22 7010739
23 7090669
24 7100484
25 7090588
26 7075029
27 7091299
28 7071825
29 7091003
30 7091803
31 7079577
32 7090848
33 7400032
34 7400031
35 7090372
36 5022978
37 7900007
Footnotes:

Qty

N A AGSBARNOMARN VRN o

—_
o

ST \C R \C B \C T \C I\ T A AC T\ I \C T \ O I SN \G I SN \ G T o o}

Description

LIMITER BRKT, LH

LIMITER BRKT, Twin Stick, Right Side, LFNZM
BRACKET, Speed Control

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
HANDLEBAR, Twin Stick, LFNZM

FOAM GRIP, Handle

BUSHING MOUNT PLATE, LH

BUSHING MOUNT PLATE, Right Side, LFNZM
BUSHING, Teflon Impregnated

WASHER, .64 I.D. x .99 O.D. x .05 Flat
WELDMENT, Shaft Twin

SCREW, 5/16-18 x 1-1/2” Hex Head Cap, GR 5
WASHER, 5/16” Flat

ROD END (5/16-24 thread)

NUT, 5/16-24 Hex, GR 5 or B

LINKAGE, Pump Control (5/16-24 threads)
NUT, 5/16-18 Hex Nyloc

NUT, 1/4-20 Hex Nyloc

WASHER, 1/4” Flat

MOUNTING PLATE, Left Hand Bearing
SCREW, 1/4-20 x 1” Hex Head Cap GR 5
RING, 5/8” External Retaining

SCREW, 5/16-18 x 1-3/4” Hex Head Cap, GR 5
MOUNTING ARM, Twin Stick

SCREW 3/8-16 x 2" Hex Head Cap, GR 5
SPACER, .498 O.D. x 1.010” long

NUT, 3/8-16 Hex Nyloc
BRACKET, Handle Adjustment

SCREW, 1/4-20 x 1-3/4” Hex Head Cap, GR 5
KEY, 3/16” Square x 1-1/2”

SCREW, 1/4-20 x 1-1/2” Hex Head Cap GR 5

SET SCREW, 5/16-18 x 1/2” Square Head Cup Point

MOUNTING HUB WELDMENT, T-Stick LH
MOUNTING HUB WELDMENT, T-Stick RH
NUT, 1/4-20 Hex Center Lock
DAMPENER, Hydraulic

SCREW, Shoulder Socket Head

Note

or 7027230

or 7091305

or 7091813

(1/4-20 thread)

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

23

Manual No. 7006940
TP 400-5234-IR-NZ-N



TWIN STICK CONTROL ASSEMBLY

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 24 SERIES 4



TWIN STICK CONTROL ASSEMBLY

Item Part No Qty Description

38 7027174 2 SCREW, 5/16-18 x 2” Hex Head Cap, GR 5
39 7090585 4 NUT, 5/16-18 Hex Flange Lock
40 7300144 1 CENTER BRACKET, Joystick

Footnotes:

Note

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4 25

Manual No. 7006940
TP 400-5234-IR-NZ-N



PARKING BRAKE ASSEMBLY

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 26 SERIES 4



PARKING BRAKE ASSEMBLY

Iltem Part No

1 7010739
2 7092091
3 7024159
4 7011231
5 7046451
6 7046782
7 7400016
8 7059085
9 7059086
10 7059087
11 7071820
12 7041140
13 7072934
14 7073989
15 7072094
16 7074196
17 7090122
18 7090482
24 7091518
19 7091298
20 7091508
21 7091628
22 7041148
23 7091585
Footnotes:

Qty

A DN OO ONNDMAE-=LTTNONNONMNMNMNNODN-=="MNNMNNMDNO-—=W

Description Note

RING, 5/8” External Retaining

GROOVE PIN, 1/4 x 1-1/4” long

PIN, 3/8” Self Locking Cotter or 7091593
SWIVEL, 3/8” Thru Hole, Special

SWIVEL, 3/8-24 Adjustment

SPRING, Rectangular Wire Die, Blue
WELDMENT, Brake Rod

WELDMENT, Park Brake Handle

WELDMENT, Park Brake Pivot Bracket
WELDMENT, Brake Linkage Bellcrank
ASSEMBLY, Brake Ausco p/n CC 83022
PLATE, Brake Mounting

BUSHING, Teflon Impregnated

FRONT LINKAGE, Park Brake (3/8-24 thread)
ROD, Brake Rear (3/8-16 thread)

GRIP, Parking Brake

WASHER, 3/8” SAE Flat

NUT, 3/8-24, Hex Jam, GR 5 or B

NUT, 3/8-24 Hex Nyloc

NUT, 5/16-18 Hex Nyloc

BOLT, 5/16-18 x 3/4” Short Neck Carriage, GR 5
WASHER, .64 1.D. x .99 O.D. x .05 Flat
SHOULDER BOLT, 3/8-16 Hex Socket Head
NUT, 3/8-16 Hex Center Lock

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

27

Manual No. 7006940
TP 400-5234-IR-NZ-N



HYDRO RESERVOIR ASSEMBLY

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 28 SERIES 4



HYDRO RESERVOIR ASSEMBLY

Iltem Part No

7059088
7074002
7075289
7075687
7073238
7073999
7074001
7090548
7091294
7090361
7091603
7012080

N 2o ©o NN

Footnotes:

Qty

0 = = NN = = N

-
(o]

o 00 »

Description

ASSY, Hydraulic Tank (Includes 4 items shown below)
TANK, Hydraulic, NZM

CAP, Vented (Kelch # H4550D)

GROMMET (Dapco # 12078)

ELBOW FITTING (Dapco # 12183)
BRACKET, R.H. Hydro Tank Mount
BRACKET, L.H. Hydro Tank Mount

SCREW, 1/4-20 x 1” Hex Head Cap GR 5
WASHER, 1/4” Flat

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
NUT, 1/4-20 Hex Nyloc

CABLE TIE, 7” Long (not shown)

Note

per 7059088, Tank Assembly
per 7059088, Tank Assembly
per 7059088, Tank Assembly
per 7059088, Tank Assembly

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

29

Manual No. 7006940
TP 400-5234-IR-NZ-N



FUEL TANK ASSEMBLY

ASSEMBLY

7006940 MID MOUNT LARGE FRAME Z-RIDER

Manual No.

SERIES 4

30

TP 400-5234-1R-NZ-N



FUEL TANK ASSEMBLY

Iltem Part No

1 7024669
2 7100217
3 7046326
4 7074835
5 7046804
6 7012337
7 7078165
8 7011247
9 7100211
10 7075135
11 7092089
12 7090250
13 7091294
14 7027223
15 7090825
16 7092088
17 7090188
18 7091298
19 7091640
20 7091299
21 7091917
22 7044681
23 7300382
24 7074688
25 7012222
26 7012080
Footnotes:

Qty
1

O O W = = 0O MNMMNMNMNMNMNMNMNMNDMMNMMNMMNOWO = = =2 4 a4 a4 a2

Description
ASSEMBLY, LH Fuel Tank

ASSEMBLY, RH Fuel Tank

ASSEMBLY, Fuel Pickup

ELBOW, 90 Degree

TUBE, Pickup

GROMMET, Tube

GAGE, Fuel

GROMMET, Gage

LID, Fuel Tank

CAP, 3-1/2” Fuel

SCREW, 7/16-14 x 2” Hex Head Cap, GR 5
WASHER, 1/2” Flat SAE

WASHER, 1/4” Flat

WASHER, 1/4” Split Lock

SCREW, 1/4-20 x 1-1/4” Hex Head Cap, GR 5
SCREW, 5/16-18 x 2-1/2” Hex Head Cap, GR 5
WASHER, 5/16” Flat

NUT, 5/16-18 Hex Nyloc

BOLT, 3/8-16 x 1” Square Neck Carriage, GR 5
NUT, 3/8-16 Hex Nyloc

NUT, 7/16-14 Hex Nyloc

FUEL VALVE, 3-Way

BRACKET, Tank Selector

HOSE, 1/4” 1.D. x 3'-7.5" Long Fuel

CLAMP, Fuel Hose

CABLE TIE, 7” Long (not shown)

Note

includes: tank (7042924) plus
items 3,6, 7,8& 10
includes: tank (7042925) plus
items 3,6, 7,9& 10
includes items 4 & 5

Dapco p/n 10672

Kelch p/n 201906

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

31

Manual No. 7006940
TP 400-5234-IR-NZ-N



ENGINE GROUP

Ref: Rear Chassis
Weldment

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 32 SERIES 4



ENGINE GROUP

Iltem Part No

1

1
2 7091540
3 7011791
4 7090188
5 7091706
6 7100803
7 7091640
8 7300399
9 7091299
10 7200094
10 7016755
11 7100292
12 7200058
13 7017033
14 7100436
15 7075082
16 7091301
17A 7100712
17B 7027266
18 7091497
19 7073012
20 7090517
21 7090122
22 7090155
23 7090559
24 7100586
25 7091304
26 7300217
27 7091585
28 7090361
29 7075734
30 7091581
Footnotes:

* NOTE: Purchase engine components directly from engine manufacturer dealer.

Qty
1

B e e e e e T T A TR S A TR N & » I SO SN SN

B N ) S T | S T S S S L’ e

Description
* ENGINE, 32 HP Briggs Vanguard Vertical

* ENGINE, Kohler 30 HP (not shown)
SCREW, 5/16-18 x 1-1/2" Hex Head Cap, GR 5
BOLT RETAINER, 5/16” Bolt

WASHER, 5/16” Flat

NUT, 5/16-18 Hex Top Lock GR B
ASSEMBLY, Oil Drain Hose

BOLT, 3/8-16 x 1” Square Neck Carriage GR 5
GUARD, Muffler NZMX

NUT, 3/8-16 Hex Nyloc

KEY, 1/4” Square x .360”

KEY, 1/4” Square x 3/4”

PULLEY, 4.26 O.D. x 1.375 OAL x 1.125 Bore
SPACER, Clutch

KEY, 1/4” Square x 2-1/4” Long

ELECTRIC CLUTCH, GT3.5

WASHER, .468 x 1.85 x .25 Flat

WASHER, 7/16” Split Lock

SCREW, 7/16-20 x 2” Hex Head Cap, GR 5

SCREW, 7/16-20 x 3” Hex Head Cap, GR 5

SCREW, 3/8-16 x 1-1/2" Hex Head Cap, GR 5
ROD END, 1/2-20 Female

WASHER, 3/8” Flat SAE

WASHER, 3/8” Flat SAE

NUT, 3/8-24 Hex, GR B

NUT, 1/2-20 Hex Jam, GR 5 or B

CLUTCH ROD (1/2-20 thread)

SCREW, 3/8-16 x 1” Hex Head Cap, GR 5
BRACKET, Clutch

NUT, 3/8-16 Hex Center Lock

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
OUTLET, Muffler

SCREW, #8-18 x 1/2” Hex Washer Self-Tap

Note

Model # 543777 Type 0120 Trim
E1

Model # CV750S5

used on Briggs Model only
used on NZMX32734BV

used on Briggs Model only
used on Kohler model

Qgura Model # GT3.5-FEO5
for Ogura Clutch

(w/Nyloc Patch); used on Briggs
model

(w/Nyloc Patch); used on Kohler
model

used on NZMX30614KH only

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

33

Manual No. 7006940
TP 400-5234-IR-NZ-N



SEAT ASSEMBLY

-
——
_———

ASSEMBLY

* Ref: Rear Chassis
Weldment

%% Ref: Fuse Holder
(part of wire harness)

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 34 SERIES 4



SEAT ASSEMBLY

Iltem Part No

1 7029338
2 7012080
3 7300207
4 7091298
5 7090799
6 7100817
7 7091640
8 7090361
9 7091067
10 7011791
11 7300126
12 7075433
13 7074218
14 7090122
15 7091299
16 7300451
17 7300441
18 7026292
19 7091595
20 7015761
21 7300452
22 7400151
23 7027174
24 7090188
25 7035638
26 7033362
27 7023354
28 7022793
29 7026249
30 7022794
31 7071767
32 7091289
33 7900040
34 7300442
Footnotes:

Qty

N = = B B 2 =2 a2 DD MNON= 20NN =2 DNO0-—= W

—_
(o]

= DD NDMNODNDMNON ==

Description
SEAT ASSY, Mid Back Trim Line Static Suspension

CABLE TIE, 7” Long

FAN GUARD

NUT, 5/16-18 Hex Nyloc

BOLT, 5/16-18 x 5/8” Short Neck Carriage, GR 5
DECAL, Caution Fan

BOLT, 3/8-16 x 1” Square Neck Carriage GR 5
SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
NUT, 5/16-18 Hex Center Lock

BOLT RETAINER, 5/16” Bolt
CROSSMEMBER, Seat Support

DECAL, Oil Level Reservoir

SPRING, Compression- Seat Support
WASHER, 3/8” SAE Flat

NUT, 3/8-16 Hex Nyloc

SEAT LATCH, Left

BRACKET, Seat Latch, NZMX

SPRING, Extension

WASHER .47 x .92 x .065 Flat

SHOULDER BOLT, 5/16-18

LINK, Seat Latch

WELDMENT, Seat Pan

SCREW, 5/16-18 x 2” Hex Head Cap, GR 5
WASHER, 5/16” Flat

CLIP, Open J 3/8” Cushioned
HOLDER, Seat Switch

SWITCH, Seat, NC

BUSHING, Seat (Black Nylon)
SPACER/WASHER

SPACER

SPRING, Compression

SCREW, #10-32 x 5/8” Hex Washer Self-Tap, GR 5
SCREW, 5/16-18 x 5-1/2” Hex Head Cap, GR 5
BRACKET, Seat Stop, NZMX

Note

Seats Inc. p/n 179035VD310
Silver/Black

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

35

Manual No. 7006940
TP 400-5234-IR-NZ-N



BUMPER ASSEMBLY

Eviie lesiones
graves o0 la muerte
debido a un vuelco.

No maneje (3 mdguing
sin_tener ta barra
antivuelco instalada y
operacional.

7100843

Avoid serious
s injury or death
from rollover.

Do not operate
without the rotlbar

1 g] 14\ installed and

operational.

5100633

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 36 SERIES 4



BUMPER ASSEMBLY

Iltem Part No

7400089
7400142
7100843
7300437
7090361
7091640
7091299
7090122
7013847
7300438
7091298
7300219
7091303
5100683

PO D20 ©ONO O WND

Footnotes:

Qty

—_ -
-h-hl\)_l_l_L_L

- N = NN PO

Description

WELDMENT, Bumper LH

WELDMENT, Bumper

DECAL, Warning, Rollbar (Spanish)

GUARD, Hot Plate

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
BOLT, 3/8-16 x 1” Square Neck Carriage GR 5
NUT, 3/8-16 Hex Nyloc

WASHER, 3/8” Flat SAE

BOLT RETAINER, 3/8”

BRACKET, Bumper Support, Middle

NUT, 5/16-18 Hex Nyloc

BRACKET, Rear Bumper

BOLT, 5/16-18 x 1” Short Neck Carriage, GR 5
DECAL, Warning, Rollbar

Note

used on Kohler Model only

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

37

Manual No. 7006940
TP 400-5234-IR-NZ-N



ROLL BAR PROTECTIVE STRUCTURE

ESTRUCTURA
PROTECTORA

CONTRA
VOLCADURAS
are

PELIGRG CE
OBSTACULOS
COLGANTES A i

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 38 SERIES 4



ROLL BAR PROTECTIVE STRUCTURE

Iltem Part No

1 7100675
2 7100099
3 7100095
4 7029355
5 7300446
6 7090975
7 7100674
8 7091299
9 7900033
10 7091304
11 7300314
12 7100228
13 7091585
14 7100227
15 7090646
16 7100284
17 7100173
18 7100172
19 7100171
20 7100170
Footnotes:

Qty

—_ d d DN OaODNDNDNDODNODND =

Description Note

WELDMENT, Loop

STAR KNOB (5/16-18 thread)

PIN, Hinge (ROPS)

BOLT, 1/2-13 x 3-3/4” Hex Head Cap
BRACKET, ROPS Stop, NZMX

NUT, 1/2-13 Hex Center Lock, GR 5 or 7091894
WELDMENT, Post

NUT, 3/8-16 Hex Nyloc

BOLT, 1/2-13 x 4-1/2” Hex Head, GR 5
SCREW, 3/8-16 x 1” Hex Head Cap, GR 5
PLATE, Seat Belt

SEAT BELT, w/Metal Strap

NUT, 3/8-16 Hex Center Lock
RETRACTER, Seat Belt

SCREW, 1/2-13 x 1” Hex Head Cap, GR 5
DECAL, ROPS Overhang

DECAL, Warning ROPS (Spanish)
DECAL, Warning ROPS

DECAL, Caution ROPS (Spanish)
DECAL, Caution ROPS

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

Manual No.

7006940

39 TP 400-5234-IR-NZ-N



61” CUTTING DECK ASSEMBLY (Sub Assy)

36 37

*NOTE: These fasteners are
located inside the deck.

Manual No. 7006940

TP 400-5234-1R-NZ-N

40

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4



61” CUTTING DECK ASSEMBLY (Sub Assy)

Iltem Part No

1 7400157
2 7091640
3 7091299
4 7091304
5 7091553
6 7091331
7 7044752
8 7091585
9 7090517
10 7029355
11 7091325
12 7027327
13 7300420
14 7300421
15 7300212
16 7300214
17 7036460
18 7036461
19 7073142
20 7027344
21 7079868
22 7079882
23 7091617
24 7400153
25 7023747
26 7074720
27 7400154
28 7014669
29 7012709
30 7044839
31 7091541
32 7091305
33 7091619
34 7300418
35 7300419
36 7091822
37 7036457
Footnotes:

Qty

DN = =N MNPDMNODNDNMNODNONNDDEPREANODNODNOMNONWOW- = 2 ad g d

Description

WELDMENT, 61” Deck, NZMX

BOLT, 3/8-16 x 1” Square Neck Carriage, GR 5
NUT, 3/8-16 Hex Nyloc

SCREW, 3/8-16 x 1” Hex Head Cap, GR 5
SCREW, 3/8-16 x 1-3/4” Hex Head Cap, GR 5
WASHER, .406 x 1.50 x .120 Flat
SPACER, 3/4 O.D. x 13/32 1. D. x 3/4” long
NUT, 3/8-16 Hex Center Lock

WASHER, 3/8” Flat SAE

BOLT, 1/2-13 x 3-3/4” Hex Head Cap
NUT, 1/2-13 Hex Nyloc

WELDMENT, Pivot Pin

BRACKET, RH Front

BRACKET, LH Front

FRONT ROLLER BRKT, RH

FRONT ROLLER BRKT, LH

TUBE, Roller

ROD, Roller (1/2-13 Threaded)

ROLLER, Low Density Polyethylene
WASHER, 5/8” Flat SAE

ROLLER 3-3/4 Dia. x 4-13/16” long

TUBE, Axle

SCREW, 3/8-16 x 6” Hex Head Cap, GR 5
WELDMENT, Caster, Gauge Wheel
BUSHING, 1” Machine
BUSHING, Idler (Powdered Metal)
WELDMENT, Gauge Wheel Support
LUBE FITTING, 3/16”

RING, 1” External Retaining

CAP, Caster Shaft

SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap
SCREW, 3/8-16 x 2” Hex Head Cap, GR 5
NUT, 3/8-16 Hex Flange Lock

BRACKET, RH Rear

BRACKET, LH Rear

BOLT, 1/2-13 x 5” Hex Head

BRACKET, Gauge Wheel

Note

or 7079226

Polyethylene

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

41

Manual No. 7006940
TP 400-5234-IR-NZ-N



61” CUTTING DECK ASSEMBLY (Sub Assy)

36 37

*NOTE: These fasteners are
located inside the deck.

Manual No. 7006940

TP 400-5234-1R-NZ-N

42

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4



61” CUTTING DECK ASSEMBLY (Sub Assy)

Iltem Part No

38 7029264
39 7036456
40 7300064
41 7044823
42 7029258
43 7029263
Footnotes:

Qty

A 0ONDDNDDNDDN

Description

GAUGE WHEEL, Polyethylene
SPACER, Gauge Wheel
BRACKET, Stabilizer
WELDMENT, Pusher Bar
BUSHING- Suspension
SLEEVE, Suspension

Note

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

43

Manual No. 7006940
TP 400-5234-IR-NZ-N



61” CUTTING DECK ASSEMBLY (Final Assy)

ASSEMBLY

ASSEMBLY

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 44 SERIES 4



61” CUTTING DECK ASSEMBLY (Final Assy)

Item Part No Qty Description

4 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
2 SPINDLE COVER, 61” Deck
1 ASSEMBLY, Idler (ref. Idler Assy page)
3 SCREW, 3/8-16 x 1” Hex Head Cap, GR 5
1 * BELT, HB Section
1 * V-BELT, Secondary- 61” (HB Section)
1 SPRING, Idler (1.17” O.D. x 7.5” long)
1 SPRING, Idler Primary (1.25” O.D. x 10” long)
1 SPRING, Chute
7091313 1 COTTER PIN, 3/32 x 1"
1
7
2
1
1
1
4
1
1

7090361
7075384

7091304
7100912
7029268
7029278
7072915
7027950

7029277
7091299

7500232
7300034
7091790
7100622
7400007

23IscroplseaNo 0 wN -

Footnotes:

* NOTE: Snapper part number stamped on belt

PIN, Chute Hinge
NUT, 3/8-16 Hex Nyloc
ASSY, Outer Spindle (ref. Deck Spindle Assy page)
ASSY, Center Spindle (ref. Deck Spindle Assy page)
ASSEMBLY, 61” Discharge Chute
DEFLECTOR BOTTOM (61” Deck)
BOLT, 3/8-16 x 1-1/4” Square Neck Carriage, GR 5
CHUTE, Rubber (61” Deck)
WELDMENT, Discharge Chute 61”

Note

(97.0” nominal effective length)
(127.0” nominal effective length)

incl. items 12, 16, 17, 18 & 19

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

45

Manual No. 7006940
TP 400-5234-IR-NZ-N



IDLER ASSEMBLY (61" Deck)

ASSEMBLY (Components | L Tt !

Shown above) ASSEMBLY (Components

Shown above)

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 46 SERIES 4



IDLER ASSEMBLY (61" Deck)

Iltem Part No

1 7058147
2

3

4 7023747
5 7012709
6 7074720
7 7014669
8 7090517
9 7091585
10 7027220
11 7058877
12 7035657
13 7035656
14 7034422
15 7091553
16 7058329
17 7029273
Footnotes:

Qty

1
1

e e e e e T T R A I~ \ G N \G I G T\ )

Description

WELDMENT, Idler Plate
ASSEMBLY, Primary Idler

ASSEMBLY, Secondary Idler

BUSHING, 1” Machine

RING, 1”7 External Retaining

BUSHING, Idler (Powdered Metal)

LUBE FITTING, 3/16”

WASHER, 3/8” Flat SAE

NUT, 3/8-16 Hex Center Lock

SCREW, 3/8-16 x 3-1/4” Hex Head Cap, GR 5
WELDMENT, Primary Idler Arm

BUSHING- Idler

RETAINER, Idler Belt

PULLEY, Flat Idler, 5.0 x .375 (Belt Clutch)
SCREW, 3/8-16 x 1-3/4” Hex Head Cap, GR 5
WELDMENT, Secondary Idler Arm

PULLEY, Idler

Note

Includes items 6 (2), 7, 8 (3), 9,
10, 11, 12, 13 & 14

Includes items 6 (2), 7, 8, 9, 15,
16& 17

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

47

Manual No. 7006940
TP 400-5234-IR-NZ-N



73” CUTTING DECK ASSEMBLY (Sub Assy)

? s
U‘u Ry e e

.
o =

located inside the deck.

NOTE: These fasteners are

*

MID MOUNT LARGE FRAME Z-RIDER

7006940

TP 400-5234-1R-NZ-N

Manual No.

SERIES 4

48



73” CUTTING DECK ASSEMBLY (Sub Assy)

Iltem Part No

1 7011791
2 7090799
3 7091299
4 7091304
5 7091640
6 7074720
7 7090517
8 7091585
9 7029258
10 7029355
11 7029263
12 7044823
13 7091922
14 7300019
15 7091305
16 7091331
17 7012117
18 7091619
19 7091541
20 7044839
21 7012709
22 7023747
23 7400154
24 7014669
25 7091617
26 7400153
27 7079882
28 7079868
29 7044752
30 7400004
31 7091553
32 7300064
33 7300176
34 7300177
35 7091325
36 7036456
37 7029264
Footnotes:

Qty

6
6

N
\V]

Description
BOLT RETAINER, 5/16” Bolt

BOLT, 5/16-18 x 5/8” Short Neck Carriage, GR 5

NUT, 3/8-16 Hex Nyloc

SCREW, 3/8-16 x 1” Hex Head Cap, GR 5
BOLT, 3/8-16 x 1” Square Neck Carriage, GR 5
BUSHING, Idler (Powdered Metal)
WASHER, 3/8” Flat SAE

NUT, 3/8-16 Hex Center Lock

BUSHING- Suspension

BOLT, 1/2-13 x 3-3/4” Hex Head Cap
SLEEVE, Suspension

WELDMENT, Pusher Bar

NUT, 1/2-13 Hex Light Nyloc

73" DECK STIFFENER

SCREW 3/8-16 x 2" Hex Head Cap, GR 5
WASHER, .406 x 1.50 x .120 Flat
BUSHING, 3/8” Plastic

NUT, 3/8-16 Hex Flange Lock

SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap
CAP, Caster Shaft

RING, 1” External Retaining
BUSHING, 1” Machine

WELDMENT, Gauge Wheel Support
LUBE FITTING, 3/16”

SCREW, 3/8-16 x 6” Hex Head Cap, GR 5
WELDMENT, Caster, Gauge Wheel
TUBE, Axle

ROLLER 3-3/4 Dia. x 4-13/16” long
SPACER, 3/4 O.D. x 13/32 I. D. x 3/4” long
WELDMENT, 73” DECK

SCREW, 3/8-16 x 1-3/4” Hex Head Cap, GR 5
BRACKET, Stabilizer

BRACKET, Deck Lift, RH Rear

BRACKET, Deck Lift, LH Rear

NUT, 1/2-13 Hex Nyloc

SPACER, Gauge Wheel

GAUGE WHEEL, Polyethylene

Note

Polyethylene

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

49

Manual No. 7006940
TP 400-5234-IR-NZ-N



73” CUTTING DECK ASSEMBLY (Sub Assy)

? s
U‘u Ry e e

.
o =

located inside the deck.

NOTE: These fasteners are

*

MID MOUNT LARGE FRAME Z-RIDER

7006940

TP 400-5234-1R-NZ-N

Manual No.

SERIES 4

50



73” CUTTING DECK ASSEMBLY (Sub Assy)

Iltem Part No

38 7036457
39 7091822
40 7300175
41 7300285
42 7027327
43 7036461
44 7300212
45 7300214
46 7036460
47 7073142
48 7027344
Footnotes:

Qty

N W= = =2 2 NN DMNDDNDDND

Description

BRACKET, Gauge Wheel

BOLT, 1/2-13 x 5" Hex Head
DECK LIFT BRACKET, Front
ANGLE, Deck Stiffener, 73 Deck
WELDMENT, Pivot Pin

ROD, Roller (1/2-13 Threaded)
BRACKET, Front Roller, RH
BRACKET, Front Roller, LH
TUBE, Roller

ROLLER, Low Density Polyethylene
WASHER, 5/8” Flat SAE

Note

or 7079226

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

51

Manual No. 7006940
TP 400-5234-IR-NZ-N



73” CUTTING DECK ASSEMBLY (Final Assy)

ASSEMBLY

ASSEMBLY

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 52 SERIES 4



73” CUTTING DECK ASSEMBLY (Final Assy)

Iltem Part No

1 7100516
2 7300129
3

4 7091304
5 7100519
6 7100521
7 7035667
8 7072915
9 7027950
10 7091313
11 7029277
12 7091299
13

14

15 7500233
16 7300368
17 7091790
18 7100669
19 7400148
20 7300371
Footnotes:

B O N I NG T T U 1 T N e e O O Y

Description

KNOB, Fluted, 5/16-18 x 5/8"

GUARD, Pulley, RH

ASSEMBLY, Idler (see breakdown on Idler Assy page)
SCREW, 3/8-16 x 1” Hex Head Cap, GR 5

* BELT, HB Section, (engine to deck)

*V-BELT, Secondary, HB Section

SPRING, Extension, Lift Assist

SPRING, Idler Primary (1.25” O.D. x 10” long)
SPRING, Chute

COTTER PIN, 3/32 X 1”

PIN, Chute Hinge

NUT, 3/8-16 Hex Nyloc

ASSEMBLY, Spindle (ref. Deck Spindle Assy page)
ASSEMBLY, Center Spindle (ref. Deck Spindle Assy page)
ASSEMBLY, 73” Discharge Chute

DEFLECTOR, Bottom, 73" Deck

BOLT, 3/8-16 x 1-1/4” Square Neck Carriage, GR 5
CHUTE, Rubber, 73"

WELDMENT, Discharge Chute Top, 73”

GUARD, Pulley, LH

* NOTE: Snapper part number stamped on belt

Note

(106.434” nominal effective
length)
(141.871” nominal effective
length)

incl. items 12, 16, 17, 18 & 19

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4

53

Manual No. 7006940
TP 400-5234-IR-NZ-N



IDLER ASSEMBLY (73" Deck)

ASSEMBLY (Components
Shown above)

ASSEMBLY (Components
Shown above)

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 54 SERIES 4



IDLER ASSEMBLY (73" Deck)

Iltem Part No

1 7400113
2

3

4 7023747
5 7012709
6 7023556
7 7014669
8 7400111
9 7400112
10 7091553
11 7029273
12 7090517
13 7091585
14 7091305
15 7091331
16 7012117
17 7091619
18 7091299
19 7035789
20 7300444
Footnotes:

Qty

1
1
1
2
2
4
2
1
1
1
1
2
2
3
2
2
2
2
1
1

Description

WELDMENT, Idler Pivot Plate
ASSEMBLY, Primary Idler

ASSEMBLY, Secondary Idler

BUSHING, 1” Machine

RING, 1”7 External Retaining

BUSHING, Caster

LUBE FITTING, 3/16”

WELDMENT, Deck Idler Arm
WELDMENT, Secondary Idler Bracket
SCREW, 3/8-16 x 1-3/4” Hex Head Cap, GR 5
PULLEY, Idler

WASHER, 3/8” Flat SAE

NUT, 3/8-16 Hex Center Lock

SCREW 3/8-16 x 2" Hex Head Cap, GR 5
WASHER, .406 x 1.50 x .120 Flat
BUSHING, 3/8” Plastic

NUT, 3/8-16 Hex Flange Lock

NUT, 3/8-16 Hex Nyloc

PULLEY, Flat Idler, 5.5 O.D.

RETAINER- Belt- Idler

Note

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

55

Manual No. 7006940
TP 400-5234-IR-NZ-N



DECK SPINDLE ASSEMBLIES

RIGHT AND LEFT CENTER
SPINDLE SPINDLE
ASSEMBLIES ASSEMBLY

*
NOTE: On 61" decks, use a quantity of one of this item. On 73" decks use a quantity of two.

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 56 SERIES 4



DECK SPINDLE ASSEMBLIES

Iltem Part No

1 7063237
2 7029270
3 7029250
3 7100518
4 7029245
5 7074401
6 7091299
7 7091154
8 7029422
9 7045092
10 7029384
11 7076998
12 7091640
12 7091790
13 7200025
14 7063238
15 7075770
15 7100721
16 7016440
17 7091976
Footnotes:

Qty

o o -
Do WWW DD G DW= =W

W W wWwwwow

Description

NUT, 5/8-11 Hex Flange Lock, GR 5
WASHER, Spindle
PULLEY, Driven (61” Deck only)
PULLEY- Driven (73" Deck only)
PULLEY, 5.75” Diameter

WASHER, Spindle

NUT, 3/8-16 Hex Nyloc

RETAINING RING, Internal

BALL BEARING (double sealed, double shield)
WELDMENT, 48” Spindle

VENT, Spindle (Alemite # 321839)

LUBE FITTING, 1/4-28 Straight

BOLT, 3/8-16 x 1” Square Neck Carriage, GR 5
BOLT, 3/8-16 x 1-1/4” Square Neck Carriage, GR 5
SPINDLE SHAFT (5/8-11 threads)

SEAL, Nylos

BLADE, 21” (61” Deck only)
BLADE, 25” (71” Deck only)

WASHER, Beveled

SCREW, 5/8-11 x 1-3/4” Hex Head Cap, GR 5

Note

or 7014669
used on 61” Decks
used on 73” decks

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

57

Manual No. 7006940
TP 400-5234-IR-NZ-N



DECALS

ROLL OVER
PROTECTION
STRUCTURE

To maintain operater H
protection end roll bar H
certification H

ESTRUCTURA
PROTECTORA |
CONTRA ;
VOLCADURAS
Pars mantener protegido
ai operadar y la H
certificaciin de la barra
Replace a demaged H antivuelos:
rall bar, do NOT N
attampt to repair o B
mody.

Reemlace  bara N
antiviekco dafiade; NO

ntente reparariz M
modificarla.

Cuslqear canblo 2 fa
barra. antivaelen debe ser
aprocadn por of fatrcente

Any alteration of the
roll bar must be B
approved by the
manufacturer. !

DO NOT sxceed the B
mackine weight rating
of the roli bar

MO axceda & clasificackén
o prss de la néquine Qe

&

HOUR METER
HOROMETRO

ROTP@MO

Cutting Kazard
Fans rotate while engine is running.
Keep away while engine is running.

i ATTENCION

Peligro de corte

Loz ventiladores giran micntras &f
motor estd funclonando.
Manteéngase lejos mientras €l mator
ostd funclonando.

DO NOT OVERFILL Oll.
RESERVOIRS!

WAINTAIN OiL
LEVEL AT 1.5
FROM THE TGP
OF THE TANK

fvite lesiones
graves o la muerle
debide a un vuelces.
No maneje L& mdguina
sin tener la barrg
antivueleo instalads y
operacional .

Avoid serious
injury or death
from rollover.
Do not operate
without the rolibar
installed and

FILLER NECK operational.
MOTION CONTROL LEVERS
PALANCAS DE CONTROL DE MOVIMENTO
FORWARD
AVANCE 5100683

L.OW
OVERHANGING
OBSTACLES
HAZARD

Check 1or overhesd

e A

i ke
-
i : Y FREND DE ESTACIONA.MIENTO
KEEP HANDS AND FEET AWAY.
DO NOT OPERATE MOWER
UNLESS GUARDS OR THE
ENTIRE GRASS CATCHER IS
IN ITS PROPER PLACE.

| AVOID SERIHS |
E NJURY OR

F DEATH FROM

|} ROLL OVER:

{ EwTE SurRIR

PELIGRO DE

OBSTACULOS
COLGANTES A
BAJA ALTURA

Lower the roll bas only
when necassary ang

et
when the voll baris
Verifiqua ol margen do
altura antes de concucit
por dobajo de cualguier

Do NOT juing o1 i
mower ips.

Read and follow at
operating instructons

rings inthe |

r |

tes 3 baja alre,
ramas di drbotes
¥ alambres de guia.

Manual No. 7006940
TP 400-5234-IR-NZ-N 58

MID MOUNT LARGE FRAME Z-RIDER
SERIES 4



DECALS

Iltem Part No

1 7074862
2 7100652
3 7100696
4 7100708
5 7100707
6 7075296
7 7100817
8 7100170
9 7100171
10 7075433
11 7075039
12 7100284
13 7035846
14 7073647
15 7100697
16 7100843
17 5100683
18 7100172
19 7100173
20 7075567
21 7046371
22 7027733
23 7045108
Footnotes:

Qty

L S e N T O T | T O N e S S T T N Ut U U U W W \© ]

Description

DECAL, Snapper Pro

DECAL, Detent Channel

DECAL, Control Panel

DECAL, 3500 Z, 30 HP

DECAL, 3500 Z, 32 HP

DECAL, Caution, Spring Tension
DECAL, Caution Fan

DECAL, Caution ROPS

DECAL, Caution ROPS (Spanish)
DECAL, Qil Reservoir Overfill Warning
DECAL, Motion Control Levers
DECAL, ROPS Overhang

DECAL, Fuse

DECAL, Danger, Guard/Catcher
DECAL, Parking Brake Lever & Lights
DECAL, Warning (SP)

DECAL, Warning, Rollbar
DECAL, Warning ROPS

DECAL, Warning ROPS (Spanish)
DECAL, 61” Deck, (silver)
DECAL, 73" Deck

DECAL, Ear Protection

DECAL, Tank Selector, MMZ

Note

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

59

Manual No. 7006940
TP 400-5234-IR-NZ-N



CONTROL PANEL ASSEMBLY

Ref: REAR CHASSIS WELDMENT %‘ ™~

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 60 SERIES 4



CONTROL PANEL ASSEMBLY

Item Part No Qty Description Note

1 7300143 1 CONTROL PANEL, Detached

2 7035659 1 * SWITCH, Lights

3 7090361 4 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap

4 7072684 1 * SWITCH, Ignition

5 7091240 4 SCREW, #10-32 x 5/8” Hex Washer Self-Tap

6 7075132 1 * SWITCH, PTO, Yellow

7 7074796 1 * HOUR METER w/Flash Alerts

8 7075086 1 STRAP, Tether

9 7300225 1 CHOKE PLATE, Kohler

10 7074801 2 CONTROL LEVER, Throttle/Choke

11 7090376 4 NUT, #10-32 Nyloc

12 7100528 2 CABLE, Throttle Control

13 7100697 1 DECAL, Parking Brake Lever & Lights Ref: Decal Page
14 7100696 1 DECAL, Control Panel Ref: Decal Page

Footnotes:

* Note: Also shown on Electrical Components page.

MID MOUNT LARGE FRAME Z-RIDER Manual No. 7006940
SERIES 4 61 TP 400-5234-IR-NZ-N



ELECTRICAL COMPONENTS

ORANGE (L)

FUSE BOX
(Part of Wiring
Harness)

/

BLUE/WHITE

LEFT DRIVE
HANDLE
Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER

TP 400-5234-1R-NZ-N 62 SERIES 4



ELECTRICAL COMPONENTS

Iltem Part No

1 7075132
2 7012080
3 7023354
4 7072684
5 7091240
6 7090376
7 7015861
8 7100527
9 7074796
10 7035659
11 7090072
12 7075911
13 7091294
14 7090372
15 7022886
16 7073406
Footnotes:

Qty

1
8
1

—_ N = NN =

= W NN =N =

Description

*SWITCH, PTO, Yellow
CABLE TIE, 7” Long
S WITCH, Seat, NC

*SWITCH, Ignition

SCREW, #10-32 x 5/8” Hex Washer Self-Tap
NUT, #10-32 Nyloc

CLIP, Harness

HEADLIGHT, w/Connectors

*HOUR METER w/Flash Alerts

* SWITCH, Lights

SCREW, 1/4-20 x 5/8” Hex Head Cap GR 5
BATTERY, 11 Plate 375CCA- Wet
WASHER, 1/4” Flat

NUT, 1/4-20 Hex Center Lock

SWITCH, DP NO/NC Snap-In

KEY SET, Ignition (not shown)

* Note: Also shown on Control Panel Assembly Page.

Note

also shown on SEAT
ASSEMBLY page

Indak p/n D473A

Sendec Corp. Model No. 804-
204

qly. 2 keys per set

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

63

Manual No. 7006940
TP 400-5234-IR-NZ-N



WIRING HARNESS (Briggs Engines)

RH NEUTRAL
SWITCH

24

il S—
SWITCH

DETAILS
SHOWN FROM
WIRE END

HOUR METER SEAT
and LIGHTS > = - 1

LH NEUTRAL *
SWITCH

B
*”
SWITCH % WIRE LOAD

PARK

B8RAKE | BEH

SWITCH NOTE: BUTTON DEPRESSED
WHEN PARK IS SET.

BATTERY

POSITIVE
BATTERY
NEGATIVE

GREEN
)
A V7=
ORANGE
]

ORANGE

\ STARTER
(? GREEN SOLENQID

5

GREEN ORANGE PURPLE
— =1

Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER
TP 400-5234-1R-NZ-N 64 SERIES 4



WIRING HARNESS (Briggs Engines)

Iltem Part No

7074795
7100700
7100768
7100766
7100767
7100769
7075038
7035609

0o N O~ WD =

Footnotes:

Qty

—_. a4 a4 A A a a4

Description

WIRE HARNESS, Briggs 32 HP

WIRE HARNESS, Lights

WIRE HARNESS, Engine

WIRE HARNESS, Ground

WIRE HARNESS, Power

WIRE HARNESS, Clutch

CABLE, Battery- Positive (6 Gage, 34” long)

CABLE, Battery- Ground (6 Gage/14 Gage, 23” long)

Note

not shown
not shown
not shown
not shown
not shown

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

65

Manual No. 7006940
TP 400-5234-IR-NZ-N



WIRING HARNESS (Kohler Engines)

GREEN

ORANGE

GREEN

i

ORANGE

PARK
BRAKE
SWITCH

IGNITION
SWITCH

OPC

R.H. HANDLE

L]

— O

fren| | e
SWITCH

TO
HOUR
METER etz
LH. HANDLE| [TE=ssmmu SEAT
OPC 3 HB | swiren
[H b
NOTE: BUTTON DEPRESSED
WHEN PARK IS SET.
BATTERY
ReD POSITIVE

_©

G
REEN BATTERY

NEGATIVE

ORANGE
—— [ENGINE]
RED
PURPLE PURPLE
{center)
WHITE
N *
Q BLUE
ELECTRIC
N CLUTCH WIRES GREEN
GREEN ORANGE *WIRE LOAD
— DETAILS
SHOWN FROM
WIRE END
Manual No. 7006940 MID MOUNT LARGE FRAME Z-RIDER

TP 400-5234-1R-NZ-N

66

SERIES 4



WIRING HARNESS (Kohler Engines)

Iltem Part No

7029337
7100700
7100766
7100767
7100769
7075038
7035609

NOo obrh WON =

Footnotes:

Qty

—_ a4 a4 A A A

Description

WIRE HARNESS, Kohler/Twin

WIRE HARNESS, Lights

WIRE HARNESS, Ground

WIRE HARNESS, Power

WIRE HARNESS, Clutch

CABLE, Battery- Positive (6 Gage, 34” long)

CABLE, Battery- Ground (6 Gage/14 Gage, 23” long)

Note

not shown
not shown
not shown
not shown
not shown

MID MOUNT LARGE FRAME Z-RIDER

SERIES 4

67

Manual No. 7006940
TP 400-5234-IR-NZ-N



ines)

WIRING SCHEMATIC (Briggs Eng

GREEN

89.00LZ 8 292001 “99200LL ‘00L00LL ‘S6.¥20L 'N'd SSANMVH ONIMIM - DILVINTHOS

N33Ho

LEEL- B [
A¥3Live SN
Fay
VEE}L dﬁ @ IONVHO W abuerg | ¥ T }obueg
VELAL \ .,
a3y SLIHM ILIHM woig [ 1/
o 1 [
HOLOW %d &3 IR FRNOOK VIO MaM sHamonE
HILAVIS &3 o (N OH \ON .ioz
/g (440/NMOG NMOHS)
i HOLA1D Olc
T—Et
e JONVHO ¥ Y d
QION3T0S MOTI3A AONVH0 HOLIMS 3TONVH
Iaind 1437
. QION 108 ° e € o
AYYD - JHIAHIVE-ILNY AYMD b4 h h A9NVHO W W pz\\.l - ¥
ADYYHD m =1 W_H m
.lllmv.ll w il
— Sauem RET vie & aamaEma — L [ON o 22 [
OLd -
dHZE - $9OE ﬂw«h__"_._ﬁmcn__. — —C—1-e m N @
i B | T
avon I@ll.l.l s fa HOLIMS
HOLN1D Okd  3g0iq Vil ENRED Aivd 3| | [ Hoims tvas T
—\ o sasnd o 2.
NEENG AW I9NVE0 ON o]
N
£ Fa *
a3y ~ - a3y MOTT3A 0\D||_n_
" T1+S+ 8] LHVIS €] HOLIMS
d T+ 9 NO € 1v3s
& M W+D | 4401 w
=
o ERL =
& and > Hinowin |NOIsod M
&1 [ HOLIMS NOILINSI o
=
pabbnjdun y Aynuguoo I1dend I1ddnd HALIMS m
sayew Bnid Yysyms jeas (310N 1HOIT <@
LNVOVA 1eas n o0
uoiisod 440 Ul OLd JONVHO \_ — JONVHO ON
d3oVvONISIA S3purH aAaLg L
WHVel Ul 19A37 Hied _ N33O 4_ Y EEEE]
"UIM UMOLS S9UDNMS (T LON NP i,

1Horavan “R<

"R 1HoravaH

MID MOUNT LARGE FRAME Z-RIDER

7006940

TP 400-5234-1R-NZ-N

Manual No.

SERIES 4

68



WIRING SCHEMATIC (Briggs Engines)

Item Part No Qty Description Note
1 7074795 1 HARNESS, Wiring
Footnotes:
MID MOUNT LARGE FRAME Z-RIDER Manual No. 7006940

SERIES 4 69 TP 400-5234-IR-NZ-N



ines)

WIRING SCHEMATIC (Kohler Eng

GREEN

00200128 2920012 ‘9920012 ‘6920012 “2£€6202 'N'd SSANYVYH ONIMIM - DILYINIHOS

LEEL- B N33yo W
A¥3Livd SN
£ 2] @ 1
L EE}- & IONVHO A aBuelg abueiQ
Mav1d \
ud2alIg) Q
a3y J1IHM JLIHM o
L1 | [ ouymons
HOLOW %d IR FRNOOK VIO MaM sHamenI
HIINVIS o (N OH \ON .ioz
(440/NMOG NMOHS)
a HOLNT1D OLd
T L Y \\/ s
R EToR ] JONVHO IONVYHO
dION3T0S HOLIMS 3TONVH
Jama 1437
QIONT 108 ° & —o-C € e
ovarNe T g3y A > MIAGNYHO = z N oo
IOUVHD m 2 WW =
1ndLne — i I w
aniong | 23O [37dund e o ETTTIET R N e &
dHOE - ¥3THOM nwﬂ__"___ﬁmcn__ - o@ ® > T N €
m:_._..sh hmwwm m HOLIMS 31ONVH
avo N p n HOLMS i ARG LHOI
HOLN1D Old  3goig veL ang Hdvd Sl | | HOLIMS Lvas T
— o s3snA <L, "N
dEEEREAW 39NVHO N a1/
N
£ Fa *
a3y h h a3y MOTT3A 0\D||_n_
T1+S+ 8] LHVIS €] HOLIMS
T+9 NO ¢ 1v3as
m W+9 330 1 W
& ANV L, z
an1g = FIRoMIa NOILLISOd M
&1 [ HOLIMS NOILINSI o)
=
pabbnjdun y Aynuguoo I1dend I1ddnd HALIMS m
sayew Bnid Yysyms jeas (310N 1HOIT <@
LNYDOVA 1edS D .
uoiisod 440 Ul OLd JONVHO \_ — JONVHO ON
d3oVvONISIA S3purH aAaLg L
e Ut JaAeT ey _ EERD) .._ _ NEERG]
"UIM UMOLS S9UDNMS (T LON NV i,

LHornavaH ~fX

"R 1HoravaH

MID MOUNT LARGE FRAME Z-RIDER

7006940

TP 400-5234-1R-NZ-N

Manual No.

SERIES 4

70



WIRING SCHEMATIC (Kohler Engines)

Item Part No Qty Description Note
1 7029337 1 HARNESS, Wiring, Kohler/Twin
Footnotes:
MID MOUNT LARGE FRAME Z-RIDER Manual No. 7006940

SERIES 4 71 TP 400-5234-IR-NZ-N









Parts Manual for

SNAPPER

MID MOUNT LARGE FRAME Z-RIDER
ZERO TURNING HYDRO DRIVE NZMX
SERIES 4

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS
WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO. WE
RESERVE THE RIGHT TO MAKE CHANGES OR ADD IMPROVEMENTS
AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO MAKE
SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

smpEn McDonough, GA, 30253 U.S.A.

COPYRIGHT © 2006 Manual No. 7006940
SNAPPER PRODUCTS, INC.

ALL RIGHTS RESERVED. Revision IR, 9/28/2006 TP 400-5234-IR-NZ-N



